



FACILITY WISE ESSENTIAL DRUGS LIST-MIZORAM

2023



INDEX	PAGE
<i>1.District Hospital</i>	<i>1 – 14</i>
<i>2.SDH /CHC</i>	<i>15- 26</i>
<i>3.PHC</i>	<i>27-36</i>
<i>4.Sub-Center</i>	<i>37-38</i>

FACILITY WISE ESSENTIAL MEDICINE LIST**DISTRICT HOSPITAL**

Medicines used in Anaesthesia			
General Anesthetics and Oxygen			
Medicine		Level of Healthcare in NLEM 2022	Dosage form(s) and strength(s)
1.	Isoflurane	S, T	Liquid for inhalation
2.	Ketamine	S, T	Injection 10 mg/mL Injection 50 mg/mL
3.	Nitrous oxide	S, T	As licensed for medical purpose
4.	Oxygen	P, S, T	As licensed for medical purpose
5.	Propofol	S, T	Injection 10 mg/mL
6.	Sevoflurane	S, T	Liquid for inhalation

Local Anaesthetics			
7.	Bupivacaine	P,S, T,	Injection 0.25 % Injection 0.5 %
		S, T	Injection 0.5 % with 7.5 % Glucose
8.	Lignocaine	P, S, T	Topical forms 2-5 % Injection 2 %

Preoperative Medication and Sedation for Short Term Procedures			
9.	Atropine	P, S, T	Injection 0.6 mg/mL
10.	Glycopyrrrolate	S, T	Injection 0.2 mg/mL
11.	Midazolam	P, S, T	Nasal Spray 0.5mg Nasal Spray 1.25 mg Injection 1 mg/mL Injection 10 mg/mL

Muscle Relaxants and Cholinesterase Inhibitors			
12.	Atracurium	S, T	Injection 10 mg/ML
13.	Neostigmine	S, T	Tablet 15 mg Injection 0.5 mg/mL
14.	Succinylcholine	S, T	Injection 50 mg/mL

**Analgesics, Antipyretics, Non-steroidal Anti-inflammatory Drugs (NSAIDs),
Medicines used to treat Gout and Disease Modifying Agents used in Rheumatoid
Disorders**

Non-opioid Analgesics, Antipyretics and Non-steroidal Anti- inflammatory Drugs

15.	Diclofenac	P, S, T	Tablet 50 mg Injection 25 mg/mL
16.	Paracetamol	P, S, T	Tablet 500 mg Oral Liquid 250 mg/5 mL (p)

Opioid Analgesics

17.	Morphine	P,S,T	Tablet 10 mg Injection 10 mg/mL Injection 15 mg/mL Tablet Controlled Released 30mg
18.	Tramadol	P,S,T	Capsule 50 mg Capsule 100 mg Injection 50 mg/mL

Medicines used to treat Gout and DMARDs

19.	Febuxostat	P, S, T	Tablet 40 mg
20.	Hydroxychloroquine	P, S, T	Tablet 200 mg

Antiallergics and Medicines used in Anaphylaxis

21.	Adrenaline	P, S, T	Injection 1 mg/ML
22.	Hydrocortisone	P, S, T	Powder for Injection 100 mg
23.	Pheniramine	P, S, T	Injection 22.75 mg/mL
24.	Prednisolone	P, S, T	Tablet 10 mg Oral liquid 5 mg/5 mL (p)
25.	Cetirizine	P, S, T	Tablet 10mg Oral liquid 2.5mg/5ml

Antidotes and Other Substances used in Management of Poisonings/Envenomation			
Non specific			
26.	Activated Charcoal	P,S,T	Powder (as licensed)
Specific			
27.	Calcium gluconate	P,S,T	Injection 100 mg/mL
28.	Naloxone	P,S,T	Injection 0.4 mg/mL
29.	Snake venom Antiserum	P,S,T	Soluble/ liquid polyvalent - As licensed Lyophilized polyvalent - As licensed

Medicines used in Neurological Disorders			
Anticonvulsants/ Antiepileptics			
30.	Diazepam	P,S,T	Injection 5 mg/mL
31.	Lorazepam	P,S,T	Tablet 2 mg Injection 2 mg/mL
32.	Magnesium sulphate	P,S,T	Injection 500 mg/mL
33.	Midazolam	P,S,T	Nasal Spray 0.5 mg/actuation Injection 1 mg/mL
34.	Phenytoin	P,S,T	Tablet 100 mg Oral liquid 30 mg/5 mL (p) Injection 50 mg/mL

Anti-infective Medicines			
Anthelmintics			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
35.	Albendazole	P,S,T	Chewable Tablet 400 mg Oral liquid 200 mg/5 mL (p)

Antibacterials			
Beta-lactam Medicines			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
36.	Amoxicillin	P,S,T	Capsule 500 mg Capsule 250 mg Powder for Injection 500 mg
37.	Cefixime	P,S,T	Tablet 100 mg Tablet 200 mg Oral liquid 50 mg/5 mL (p)
38.	Ceftriaxone	P,S,T	Powder for Injection 500 mg Powder for Injection 1000 mg

Other Antibacterials			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
39.	Azithromycin	P,S,T	Tablet 250 mg Oral liquid 200 mg/5 mL (p) Powder for Injection 500 mg
40.	Co-trimoxazole [Sulphamethoxazole (A) + Trimethoprim (B)]	P,S,T	Tablet 400 mg (A) + 80 mg (B) Tablet 800 mg (A) + 160 mg (B) Oral liquid 200 mg (A) + 40 mg (B)/5 mL (p)
41.	Doxycycline	P,S,T	Capsule 100 mg
42.	Gentamicin	P,S,T	Injection 40 mg/Ml
43.	Metronidazole	P,S,T	Tablet 400 mg Oral liquid 200 mg/5 mL (p) Injection 500 mg/100 mL
44.	Nitrofurantoin	P,S,T	Tablet 100 mg

Antifungal Medicines			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
45.	Amphotericin B	S,T	Liposomal Amphotericin B - Injection 50 mg/vial
46.	Clotrimazole	P,S,T	Pessary 100 mg
47.	Fluconazole	P,S,T	Tablet 150 mg

Antiviral Medicines			
Anti herpes Medicines			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
48.	Acyclovir	P,S,T	Tablet 400 mg Oral liquid 400 mg/5 mL (p) Ointment 3%

Medicines affecting Blood			
Anti anaemia Medicines			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
49.	Erythropoietin	S,T	Injection 2000 IU/mL Injection 10000 IU/mL
50.	Ferrous salts (a) Iron Dextran (b) Iron sorbitol citrate complex	P,S,T	Tablet equivalent to 60 mg of elemental iron Injection 50 mg/mL Injection 50 mg/mL
51.	Ferrous Salt (A)+ Folic acid (B)	P,S,T	Tablet 45 mg elemental iron (A) + 400 mcg (B) Tablet 100 mg elemental iron (A) + 500 mcg (B) Oral liquid 20 mg elemental iron (A) + 100 mcg/mL (B) (p)
52.	Folic Acid	P,S,T	Tablet 5 mg

Medicines affecting Coagulation			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
53.	Heparin	S,T	Injection 1000 IU/mL
54.	Phytomenadione (Vitamin K1)	P,S,T	Injection 10mg/mL Injection 1mg/0.5mL
55.	Tranexamic acid	P,S,T	Tablet 500 mg Injection 100 mg/mL

Blood products and Plasma substitutes			
Blood and Blood components			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
56.	Platelet rich plasma/ Platelet concentrates	S,T	As licensed
57.	Red blood cells/ Packed RBCs	S,T	As licensed
58.	Whole blood	S,T	As licensed

Cardiovascular Medicines			
Medicines used in Angina			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
59.	Diltiazem	S,T	Tablet 60 mg
		S,T	Injection 5 mg/mL
60.	Metoprolol	P,S,T	Modified Release Tablet 100 mg
61.	Nitroglycerin	S,T	Tablet 2.6mg, Injection 25mg/ml

Antiarrhythmic medicines			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
62.	Amiodarone	S,T	Tablet 200 mg Injection 50 mg/mL
63.	Digoxin	S,T	Tablet 0.25 mg

Antihypertensive Medicines			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
64.	Amlodipine	P,S,T	Tablet 5 mg
65.	Enalapril	P,S,T	Tablet 5 mg
66.	Hydrochlorothiazide	P,S,T	Tablet 12.5
67.	Labetalol	P,S,T	Tablet 100 mg
68.	Ramipril	P,S,T	Tablet 5 mg
69.	Telmisartan	P,S,T	Tablet 40 mg

Medicines used in Shock and Heart failure			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
70.	Dobutamine	S,T	Injection 50 mg/mL
71.	Dopamine	S,T	Injection 40 mg/mL
72.	Noradrenaline	S,T	Injection 2 mg/mL

Antiplatelet and Antithrombotic Medicines			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
73.	Acetylsalicylic acid	P,S,T	Conventional/Effervescent/ Dispersible/ Enteric coated Tablets 150 mg Conventional/Effervescent/ Dispersible/ Enteric coated Enteric coated Tablet 75 mg
74.	Clopidogrel	P,S,T	Tablet 75 mg
75.	Enoxaparin	S,T	Injection 40 mg/ 0.4 mL Injection 60 mg/ 0.6 mL

Hypolipidemic Medicines			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
76.	Atorvastatin	P,S,T	Tablet 20 mg

Dermatological Medicines (Topical)			
Antifungal Medicines			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
77.	Clotrimazole	P,S,T	Cream 1 % w/v

Antibacterial Medicines			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
78.	Silver sulphadiazine	P,S,T	Cream 1 %
79.	Mupirocin	P,S,T	Ointment 2%

Anti-inflammatory and Antipruritic Medicines			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
80.	Calamine	P,S,T	Lotion (As per IP)
81.	Mometasone (A) + Fusidic acid (B)	P,S,T	Cream 0.1% w/w (A) + 2% w/w (B)

Scabicides and Pediculicides			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
82.	Permethrin	P,S,T	Lotion 1 % Cream 5 %

Diagnostic agents			
Radiocontrast Media			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
83.	Barium sulphate	S,T	Oral Liquid 95% w/v
84.	Meglumine Gadoterate	T	Injection 0.5mmol/mL

Dialysis components (Haemodialysis and Peritoneal Dialysis)			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
85.	Haemodialysis Fluid	S,T	As licensed

Antiseptics and Disinfectants			
Antiseptics			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
86.	Bleaching powder	P,S,T	Solution 5% (Concentrate)
87.	Ethyl alcohol (Denatured)	P,S,T	Solution 70%
88.	Hydrogen peroxide	P,S,T	Solution 6 %
89.	Povidone iodine	P,S,T	Solution 4 % to 10 %

Medicine			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
90.	Glutaraldehyde	S,T	As Licensed

Diuretics			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
91.	Furosemide	P,S,T	Tablet 40 mg Oral liquid 10 mg/mL Injection 10 mg/ mL
92.	Mannitol	P,S,T	Injection 20 %

Ear, Nose and Throat Medicines			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
93.	Ciprofloxacin	P,S,T	Drops 0.3 %
94.	Clotrimazole	P,S,T	Drops 1 %
95.	Xylometazoline	P,S,T	Nasal drops 0.05 % Nasal drops 0.1 %

Gastrointestinal Medicines			
Antiulcer Medicines			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
96.	Pantoprazole	S,T	Tablet 40 mg Injection 40 mg

Antiemetics			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
97.	Metoclopramide	P,S,T	Tablet 10 mg Injection 5 mg/mL
98.	Ondansetron	P,S,T	Tablet 4 mg Oral Liquid 2 mg/5 mL (p) Injection 2 mg/ mL

Antispasmodic medicines			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
99.	Dicyclomine	P,S,T	Tablet 10 mg Oral Solution 10 mg/5mL Injection 10 mg/ mL

Medicines used in diarrhea			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
100.	Oral rehydration salts	P,S,T	As licensed
101.	Zinc Sulphate	P,S,T	Dispersible Tablet 20 mg

Hormones, other Endocrine Medicines and Contraceptives			
Adrenal Hormones and Synthetic substitutes			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
102.	Prednisolone	P,S,T	Tablet 10 mg Oral liquid 5 mg/5 mL (p)

Contraceptives			
Hormonal Contraceptives			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
103.	Ethinylestradiol (A)+ Levonorgestrel (B)	P,S,T	Tablet 0.03 mg (A) + Tablet 0.15 mg (B)
104.	Levonorgestrel	P,S,T	Tablet 0.75 mg Tablet 1.5 mg
105.	Ormeloxifene (Centchroman)	P,S,T	Tablet 30 mg

Intrauterine Devices			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
106.	IUD containing Copper	P,S,T	As licensed

Barrier methods			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
107.	Condom	P, S, T	As Licensed as per the standards of Drugs Rules, 1945

Medicines used in Diabetes Mellitus			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
108.	Insulin (Soluble)	P,S,T	Injection 40 IU/mL
109.	Metformin	P,S,T	Tablet 500 mg Tablet 1000 mg Modified release Tablet 1000 mg
110.	Glucose	P,S,T	Injection 25 %

Ophthalmological Medicines			
Anti-infective Medicines			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
111.	Moxifloxacin	P,S,T	Drops 0.5 %

Local Anaesthetic			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
112.	Proparacaine*	P,S,T	Drops 0.5 %

Miotics and Antiglaucoma Medicines			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
113.	Acetazolamide	P,S,T	Tablet 250 mg
114.	Timolol	P,S,T	Drops 0.25 % Drops 0.5 %

-Mydriatics			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
115.	Phenylephrine	P,S,T	Drops 5 % Drops 10 %
116.	Tropicamide	P,S,T	Drops 1 %

Miscellaneous			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
117.	Carboxymethyl Cellulose	P,S,T	Drops 0.5% Drops 1%

Oxytocics and Antioxytocics			
Oxytocics and Abortifacient			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
118.	Methylergometrine	P,S,T	Injection 0.2 mg/mL
119.	Mifepristone	S,T	Tablet 200 mg
120.	Misoprostol	S,T	Tablet 100 mcg Tablet 200 mcg
121.	Oxytocin	P,S,T	Injection 5 IU/mL Injection 10 IU/mL

Medicines used in Preterm Labour			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
122.	Betamethasone	P,S,T	Injection 4 mg/mL
123.	Nifedipine	S,T	Tablet 10 mg

Medicines used in treatment of Psychiatric Disorders			
Medicines used in Psychotic Disorders			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
124.	Clozapine	T	Tablet 25 mg Tablet 50 mg Tablet 100 mg
125.	Haloperidol	S,T	Tablet 5 mg
126.	Risperidone	P,S,T	Tablet 3 mg
127.	Promethazine	P,S,T	Tablet 25mg Syrup (Oral solution) 5mg/5ml
128.	Olanzepine	P,S,T	Tablet 5mg

Medicines used in Depressive Disorders			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
129.	Amitriptyline	P,S,T	Tablet 10 mg Tablet 25 mg Tablet 50 mg Tablet 75 mg
130.	Escitalopram	P,S,T	Tablet 5 mg
131.	Fluoxetine	P,S,T	Capsule 10 mg Capsule 20 mg Capsule 40 mg Capsule 60 mg
132.	Dothiepin/ Dosulipin	P,S,T	Tablet 25mg Tablet 75mg Tablet 50mg

Medicines used in Bipolar Disorders			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
133.	Lithium	S,T	Tablet 300 mg
134.	Sodium valproate*	P,S,T	Tablet 300 mg

Medicines used in Generalized Anxiety and Sleep Disorders			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
135.	Clonazepam	P,S,T	Tablet 0.25 mg Tablet 0.5 mg Tablet 1 mg

Medicines used in Disorders due to Psychoactive substance abuse			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
136.	Buprenorphine (A) + Naloxone (B)	P,S,T	Tablet (Sub-lingual) 0.4 mg (A) + 0.1 mg (B) Tablet (Sub-lingual) 2 mg (A) + 0.5 mg (B)
137.	Nicotine (for nicotine replacement therapy)	P,S,T	Oral Dosage forms 2 mg Oral Dosage forms 4 mg
138.	Chlordiazepoxide	P,S,T	Tablet 10mg

Medicines acting on the Respiratory tract			
Antiasthmatic Medicines			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
139.	Budesonide (A) + Formoterol (B)	P,S,T	Inhalation (MDI & DPI) 200 mcg (A) + 6 mcg (B) Inhalation (MDI & DPI) 400 mcg (A) + 6 mcg (B)
140.	Doxofylline	P,S,T	Tablet 400mg
141.	Salbutamol/ Levosalbutamol	S,T	Nebulizer solution 2mg/ml
MDI- Metered Dose Inhaler DPI- Dry Powder Inhaler			

Solutions correcting Water, Electrolyte disturbances and Acid-base disturbances			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
142.	Glucose	P,S,T	Injection 5 % Injection 10 % Injection 25 %
143.	Glucose(A) + Sodium chloride (B)	P,S,T	Injection 5% (A) + 0.9 % (B)

144.	Oral rehydration salts	P,S,T	As licensed
145.	Potassium chloride	S,T	Injection 20 meq/10ml Syrup 20 meq/15 ml
146.	Ringer lactate	P,S,T	Injection (as per IP)
147.	Sodium bicarbonate	P,S,T	Injection (as per IP)
148.	Sodium chloride	P,S,T	Injection 0.9%
		S,T	Injection 3%
149.	Water for Injection	P,S,T	Injection

Vitamins and Minerals			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
150.	Calcium gluconate	P,S,T	Injection 100 mg/mL
151.	Cholecalciferol	P,S,T	Tablet 1000 IU Tablet 60000 IU Oral Liquid 400 IU/ml
152.	Riboflavin	P,S,T	Tablet 5 mg
153.	Thiamine	P,S,T	Tablet 100 mg Injection 100 mg/ml
154.	Vitamin A	P,S,T	Capsule 5000 IU Capsule 100000 IU Oral Liquid 100000 IU/ml
155.	Ascorbic Acid (Vitamin C)	P,S,T	Tablet 100 mg Tablet 500 mg

All modified release formulations of same strength such as sustained release, controlled release, extended release, prolonged release etc, are included

FACILITY WISE ESSENTIAL MEDICINE LIST
COMMUNITY HEALTH CENTRE (CHC)

Medicines used in Anaesthesia			
General Anesthetics and Oxygen			
Medicine		Level of Healthcare in NLEM 2022	Dosage form(s) and strength(s)
1.	Ketamine	S, T	Injection 10 mg/mL
2.	Oxygen	P, S, T	As licensed for medical purpose
3.	Propofol	S, T	Injection 10 mg/mL

Local Anaesthetics			
4.	Lignocaine (A) + Adrenaline (B)	P,S, T,	Injection 1 % (A) + 1 :200000(5mcg/ml) (B) Injection 0.5 %
			Injection 2% (A) + 1:200000 7.5 % Glucose
5.	Lignocaine	P, S, T	Topical forms 2-5 % Injection 2 %

Preoperative Medication and Sedation for Short Term Procedures			
6.	Atropine	P, S, T	Injection 0.6 mg/mL
7.	Glycopyrrolate	S, T	Injection 0.2 mg/mL
8.	Midazolam	P, S, T	Nasal Spray 0.5mg Nasal Spray 1.25 mg Injection 1 mg/mL Injection 10 mg/mL

Analgesics, Antipyretics, Non-steroidal Anti-inflammatory Drugs (NSAIDs), Medicines used to treat Gout and Disease Modifying Agents used in Rheumatoid Disorders			
Non-opioid Analgesics, Antipyretics and Non-steroidal Anti- inflammatory Drugs			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
9.	Diclofenac	P, S, T	Tablet 50 mg Injection 25 mg/mL
10.	Paracetamol	P, S, T	Tablet 500 mg Oral Liquid 250 mg/5 mL (p)

Opioid Analgesics			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
11.	Morphine	P,S,T	Tablet 10 mg Injection 10 mg/mL Injection 15 mg/mL Tablet Controlled Released 30mg
12.	Tramadol	P,S,T	Capsule 50 mg Capsule 100 mg Injection 50 mg/mL

Medicines used to treat Gout and DMARDs			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
13.	Febuxostat	P, S, T	Tablet 40 mg
14.	Hydroxychloroquine	P, S, T	Tablet 200 mg Tablet 400 mg

Antiallergics and Medicines used in Anaphylaxis			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
15.	Adrenaline	P, S, T	Injection 1 mg/mL
16.	Hydrocortisone	P, S, T	Powder for Injection 100 mg
17.	Pheniramine	P, S, T	Injection 22.75 mg/mL
18.	Prednisolone	P, S, T	Tablet 10 mg Oral liquid 5 mg/5 mL (p)
19.	Cetirizine	P, S, T	Tablet 10mg Oral liquid 2.5mg/5ml

Antidotes and Other Substances used in Management of Poisonings/Envenomation			
Non specific -			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
20.	Activated Charcoal	P,S,T	Powder (as licensed)
Specific -			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
21.	Calcium gluconate	P,S,T	Injection 100 mg/mL Tablet 500mg
22.	Naloxone	P,S,T	Injection 0.4 mg/mL

23.	Snake venom Antiserum	P,S,T	Soluble/ liquid polyvalent - As licensed Lyophilized polyvalent - As licensed
-----	-----------------------	-------	--

Medicines used in Neurological Disorders			
Anticonvulsants/Antiepileptics			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
24.	Diazepam	P,S,T	Injection 5 mg/mL
25.	Lorazepam	P,S,T	Tablet 2 mg Injection 2 mg/mL
26.	Magnesium sulphate	P,S,T	Injection 500 mg/mL
27.	Phenytoin	P,S,T	Tablet 100 mg Oral liquid 30 mg/5 mL (p) Injection 50 mg/mL

Anti-infective Medicines			
Anthelmintics			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
28.	Albendazole	P,S,T	Chewable Tablet 400 mg Oral liquid 200 mg/5 mL (p)

Antibacterials			
Beta-lactam Medicines			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
29.	Amoxicillin	P,S,T	Capsule 500 mg Capsule 250 mg Powder for Injection 500 mg
30.	Cefixime	P,S,T	Tablet 100 mg Tablet 200 mg Oral liquid 50 mg/5 mL (p)
31.	Ceftriaxone	P,S,T	Powder for Injection 500 mg Powder for Injection 1000 mg

Other Antibacterials			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
32.	Azithromycin	P,S,T	Tablet 250 mg Tablet 500 mg Oral liquid 200 mg/5 mL (p)

			Powder for Injection 500 mg
33.	Co-trimoxazole [Sulphamethoxazole (A) + Trimethoprim (B)]	P,S,T	Tablet 400 mg (A) + 80 mg (B) Tablet 800 mg (A) + 160 mg (B) Oral liquid 200 mg (A) + 40 mg (B)/5 mL (p)
34.	Doxycycline	P,S,T	Capsule 100 mg
35.	Metronidazole	P,S,T	Tablet 400 mg Oral liquid 200 mg/5 mL (p) Injection 500 mg/100 mL
36.	Nitrofurantoin	P,S,T	Tablet 100 mg

Antifungal Medicines			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
37.	Amphotericin B	S,T	Liposomal Amphotericin B - Injection 50 mg/vial
38.	Clotrimazole	P,S,T	Pessary 100 mg
39.	Fluconazole	P,S,T	Tablet 150 mg

Antiviral Medicines			
Anti herpes Medicines			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
40.	Acyclovir	P,S,T	Tablet 400 mg Powder for Injection 500 mg Oral liquid 400 mg/5 mL (p) Ointment 3%

Medicines affecting Blood			
Anti anaemia Medicines			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
41.	Erythropoietin	S,T	Injection 2000 IU/mL Injection 10000 IU/mL
42.	Ferrous salts (a) Iron Dextran (b) Iron sorbitol citrate complex	P,S,T	Tablet equivalent to 60 mg of elemental iron Injection 50 mg/mL Injection 50 mg/mL
43.	Ferrous Salt (A)+ Folic acid (B)	P,S,T	Tablet 45 mg elemental iron (A) + 400 mcg (B) Tablet 100 mg elemental iron (A) + 500 mcg (B)

			Oral liquid 20 mg elemental iron (A) + 100 mcg/mL (B) (p)
44.	Folic Acid	P,S,T	Tablet 1 mg Tablet 5 mg

Medicines affecting Coagulation			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
45.	Heparin	S,T	Injection 1000 IU/mL
46.	Phytomenadione (Vitamin K1)	P,S,T	Injection 1mg/0.5mL
47.	Tranexamic acid	P,S,T	Tablet 500 mg Injection 100 mg/mL

Cardiovascular Medicines			
Medicines used in Angina			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
48.	Diltiazem	S,T	Tablet 60 mg
		S,T	Injection 5 mg/mL
49.	Metoprolol	P,S,T	Modified Release Tablet 100 mg
50.	Nitroglycerin	S,T	Tablet 2.6mg, Injection 25mg/ml

Antiarrhythmic medicines			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
51.	Amiodarone	S,T	Tablet 200 mg Injection 50 mg/mL
52.	Digoxin	S,T	Tablet 0.25 mg

Antihypertensive Medicines			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
53.	Amlodipine	P,S,T	Tablet 5 mg
54.	Enalapril	P,S,T	Tablet 5 mg
55.	Hydrochlorothiazide	P,S,T	Tablet 12.5 mg
56.	Labetalol	P,S,T	Tablet 100 mg
57.	Ramipril	P,S,T	Tablet 5 mg
58.	Telmisartan	P,S,T	Tablet 40 mg

Medicines used in Shock and Heart failure			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
59.	Dobutamine	S,T	Injection 50 mg/mL
60.	Dopamine	S,T	Injection 40 mg/mL
61.	Noradrenaline	S,T	Injection 2 mg/mL

Antiplatelet and Antithrombotic Medicines			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
62.	Acetylsalicylic Acid	P,S,T	Conventional/Effervescent/ Dispersible/ Enteric coated Tablets 150 mg Conventional/Effervescent/ Dispersible/ Enteric coated Enteric coated Tablet 75 mg
63.	Clopidogrel	P,S,T	Tablet 75 mg
64.	Enoxaparin	S,T	Injection 40 mg/ 0.4 mL Injection 60 mg/ 0.6 mL

Hypolipidemic Medicines			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
65.	Atorvastatin	P,S,T	Tablet 20 mg

Dermatological Medicines (Topical)			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
66.	Clotrimazole	P,S,T	Cream 1 % w/v
67.	Silver sulphadiazine	P,S,T	Cream 1 %
68.	Mupirocin	P,S,T	Ointment 2%
69.	Calamine	P,S,T	Lotion (As per IP)
70.	Mometasone (A) + Fusidic acid (B)	P,S,T	Cream 0.1% w/w (A) + 2% w/w (B)

Scabicides and Pediculicides			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
71.	Permethrin	P,S,T	Lotion 1 % Cream 5 %

Diagnostic Ophthalmic Medicines			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
72.	Fluoroscein	S,T	Eye drop 1 %

Diagnostic Radiocontrast Media			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
73.	Barium sulphate	S,T	Oral Liquid 95% w/v

Antiseptics and Disinfectants			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
74.	Bleaching Powder	P,S,T	Solution 5% (Concentrate)
75.	Ethyl alcohol (Denatured)	P,S,T	Solution 70%
76.	Hydrogen peroxide	P,S,T	Solution 6 %
77.	Povidone iodine	P,S,T	Solution 4 % to 10 %

Diuretics			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
78.	Furosemide	P,S,T	Tablet 40 mg Injection 10 mg/ Ml
79.	Mannitol	P,S,T	Injection 20 %

Ear, Nose and Throat Medicines			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
80.	Budesonide	P,S,T	Nasal Spray 50 mcg/dose Nasal Spray 100 mcg/dose
81.	Ciprofloxacin	P,S,T	Drops 0.3 %
82.	Clotrimazole	P,S,T	Drops 1 %
83.	Xylometazoline	P,S,T	Nasal drops 0.05 % Nasal drops 0.1 %

Gastrointestinal Medicines			
Antiulcer Medicines			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
84.	Pantoprazole	S,T	Tablet 40 mg Injection 40 mg

Antiemetics			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
85.	Metoclopramide	P,S,T	Tablet 10 mg Injection 5 mg/Ml

86.	Ondansetron	P,S,T	Tablet 4 mg Oral Liquid 2 mg/5 mL (p) Injection 2 mg/ mL
-----	-------------	-------	--

Antispasmodic medicines			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
87.	Dicyclomine	P,S,T	Tablet 10 mg Oral Solution 10 mg/5mL Injection 10 mg/ mL

Medicines used in diarrhea			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
88.	Oral rehydration salts	P,S,T	As licensed
89.	Zinc Sulphate	P,S,T	Dispersible Tablet 20 mg

Hormones, other Endocrine Medicines and Contraceptives			
Adrenal Hormones and Synthetic substitutes			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
90.	Prednisolone	P,S,T	Tablet 10 mg Oral liquid 5 mg/5 mL (p)

Contraceptives			
Hormonal Contraceptives			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
91.	Ethinylestradiol (A)+ Levonorgestrel (B)	P,S,T	Tablet 0.03 mg (A) + Tablet 0.15 mg (B)
92.	Levonorgestrel	P,S,T	Tablet 0.75 mg Tablet 1.5 mg
93.	Ormeloxifene (Centchroman)	P,S,T	Tablet 30 mg

Intrauterine Devices			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
94.	IUD containing Copper	P,S,T	As licensed

Barrier methods			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
95.	Condom	P, S, T	As Licensed as per the standards of Drugs Rules, 1945

Medicines used in Diabetes Mellitus			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
96.	Insulin (Soluble)	P,S,T	Injection 40 IU/mL
97.	Metformin	P,S,T	Tablet 500 mg Tablet 1000 mg Modified release Tablet 1000 mg
98.	Glucose (Hypoglycaemia)	P,S,T	Injection 25 %

Ophthalmological Medicines			
Anti-infective Medicines			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
99.	Moxifloxacin	P,S,T	Drops 0.5 %

Miotics and Antiglaucoma Medicines			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
100.	Acetazolamide	P,S,T	Tablet 250 mg
101.	Timolol	P,S,T	Drops 0.25 % Drops 0.5 %

-Mydriatics			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
102.	Phenylephrine	P,S,T	Drops 5 % Drops 10 %
103.	Tropicamide	P,S,T	Drops 1 %

Miscellaneous			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
104.	Carboxymethyl Cellulose	P,S,T	Drops 0.5% Drops 1%

Oxytocics and Antioxotocics			
Oxytocics and Abortifacient			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
105.	Methylergometrine	P,S,T	Injection 0.2 mg/mL
106.	Mifepristone	S,T	Tablet 200 mg
107.	Misoprostol	S,T	Tablet 100 mcg Tablet 200 mcg
108.	Oxytocin	P,S,T	Injection 5 IU/mL Injection 10 IU/mL

Medicines used in Preterm Labour			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
109.	Betamethasone	P,S,T	Injection 4 mg/mL
110.	Nifedipine	S,T	Tablet 10 mg

Medicines used in treatment of Psychiatric Disorders			
Medicines used in Psychotic Disorders			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
111.	Risperidone	P,S,T	Tablet 1 mg Tablet 2 mg Tablet 4 mg Oral liquid 1 mg/mL Injection (Long acting) 25 mg Injection (Long acting) 37.5 mg
112.	Promethazine	P,S,T	Tablet 25mg Syrup (Oral solution) 5mg/5ml

Medicines used in Depressive Disorders			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
113.	Amitriptyline	P,S,T	Tablet 10 mg Tablet 25 mg Tablet 50 mg Tablet 75 mg
114.	Fluoxetine	P,S,T	Capsule 10 mg Capsule 20 mg Capsule 40 mg Capsule 60 mg

Medicines used in Bipolar Disorders			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
115.	Lithium	S,T	Tablet 300 mg
116.	Sodium valproate	P,S,T	Tablet 300 mg

Medicines used in Generalized Anxiety and Sleep Disorders			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
117.	Clonazepam	P,S,T	Tablet 0.25 mg Tablet 0.5 mg Tablet 1 mg

Medicines acting on the Respiratory tract			
Antiasthmatic Medicines			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
118.	Budesonide (A) + Formoterol (B)	P,S,T	Inhalation (MDI & DPI) 200 mcg (B) + 6 mcg (B) Inhalation (MDI & DPI) 400 mcg (B) + 6 mcg (B)
119.	Doxofylline	P,S,T	Injection 100mg Tablet 400mg
120.	Salbutamol/ Levosalbutamol	S,T	Nebulizer solution 2mg/ml
MDI- Metered Dose Inhaler DPI- Dry Powder Inhaler			

Solutions correcting Water, Electrolyte disturbances and Acid-base disturbances			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
121.	Glucose	P,S,T	Injection 5 % Injection 10 % Injection 25 %
122.	Glucose(A) + Sodium chloride (B)	P,S,T	Injection 5% (A) + 0.9 % (B)
123.	Oral rehydration salts	P,S,T	As licensed
124.	Potassium chloride	S,T	Injection 20 meq/10ml Syrup 20 meq/15 ml
125.	Ringer lactate	P,S,T	Injection (as per IP)

126.	Sodium bicarbonate	P,S,T	Injection (as per IP)
127.	Sodium chloride	P,S,T	Injection 0.9%
		S,T	Injection 3%
128.	Water for Injection	P,S,T	Injection

Vitamins and Minerals			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
129.	Ascorbic Acid (Vitamin C)	P,S,T	Tablet 100 mg Tablet 500 mg
130.	Calcium gluconate	P,S,T	Injection 100 mg/mL
131.	Cholecalciferol	P,S,T	Tablet 1000 IU Tablet 60000 IU Oral Liquid 400 IU/ml
132.	Riboflavin	P,S,T	Tablet 5 mg
133.	Thiamine	P,S,T	Tablet 100 mg Injection 100 mg/ml
134.	Vitamin A	P,S,T	Capsule 5000 IU Capsule 100000 IU Oral Liquid 100000 IU/ml

All modified release formulations of same strength such as sustained release, controlled release, extended release, prolonged release etc., are included

FACILITY WISE ESSENTIAL MEDICINE LIST
PRIMARY HEALTH CENTRE

Local Anaesthetics and Oxygen		
Medicine	Level of Healthcare	Dosage form(s) and strength(s)
1. Bupivacaine	P,S, T,	Injection 0.25 % Injection 0.5 %
2. Lignocaine	P, S, T	Topical forms 2-5 % Injection 2 %
3. Oxygen	P,S,T	As licensed for medical purpose

Preoperative Medication and Sedation for Short Term Procedures		
Medicine	Level of Healthcare	Dosage form(s) and strength(s)
4. Atropine	P, S, T	Injection 0.6 mg/mL

Analgesics, Antipyretics, Non-steroidal Anti-inflammatory Drugs (NSAIDs), Medicines used to treat Gout and Disease Modifying Agents used in Rheumatoid Disorders		
Non-opioid Analgesics, Antipyretics and Non-steroidal Anti- inflammatory Drugs		
Medicine	Level of Healthcare	Dosage form(s) and strength(s)
5. Diclofenac	P, S, T	Tablet 50 mg Injection 25 mg/mL
6. Paracetamol	P, S, T	Tablet 500 mg Oral Liquid 250 mg/5 mL (p)

Antiallergics and Medicines used in Anaphylaxis		
Medicine	Level of Healthcare	Dosage form(s) and strength(s)
7. Adrenaline	P, S, T	Injection 1 mg/Ml
8. Hydrocortisone	P, S, T	Powder for Injection 100 mg
9. Pheniramine	P, S, T	Injection 22.75 mg/mL
10. Prednisolone	P, S, T	Tablet 10 mg Oral liquid 5 mg/5 mL (p)
11. Cetirizine	P, S, T	Tablet 10mg Oral liquid 2.5mg/5ml

Antidotes and Other Substances used in Management of Poisonings/Envenomation			
Non specific			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
12.	Activated Charcoal	P,S,T	Powder (as licensed)
Specific			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
13.	Calcium gluconate	P,S,T	Injection 100 mg/mL Tablet 500mg
14.	Naloxone	P,S,T	Injection 0.4 mg/mL
15.	Snake venom Antiserum	P,S,T	Soluble/ liquid polyvalent - As licensed Lyophilized polyvalent - As licensed

Medicines used in Neurological Disorders			
Anticonvulsants/ Antiepileptics			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
16.	Diazepam	P,S,T	Injection 5 mg/mL
17.	Lorazepam	P,S,T	Tablet 2 mg Injection 2 mg/mL
18.	Phenytoin	P,S,T	Tablet 100 mg Oral liquid 30 mg/5 mL (p) Injection 50 mg/mL

Anti-infective Medicines			
Anthelmintics			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
19.	Albendazole	P,S,T	Chewable Tablet 400 mg Oral liquid 200 mg/5 mL (p)

Antibacterials			
Beta-lactam Medicines			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
20.	Amoxicillin	P,S,T	Capsule 500 mg Capsule 250 mg Powder for Injection 500 mg
21.	Cefixime	P,S,T	Tablet 100 mg Tablet 200 mg Oral liquid 50 mg/5 mL (p)
22.	Ceftriaxone	P,S,T	Powder for Injection 500 mg Powder for Injection 1000 mg

Other Antibacterials			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
23.	Azithromycin	P,S,T	Tablet 250 mg Tablet 500 mg Oral liquid 200 mg/5 mL (p)
24.	Co-trimoxazole [Sulphamethoxazole (A) + Trimethoprim (B)]	P,S,T	Tablet 400 mg (A) + 80 mg (B) Tablet 800 mg (A) + 160 mg (B) Oral liquid 200 mg (A) + 40 mg (B)/5 mL (p)
25.	Doxycycline	P,S,T	Capsule 100 mg
26.	Metronidazole	P,S,T	Tablet 400 mg Oral liquid 200 mg/5 mL (p) Injection 500 mg/100 mL
27.	Nitrofurantoin	P,S,T	Tablet 100 mg

Antifungal Medicines			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
28.	Clotrimazole	P,S,T	Pessary 100 mg
29.	Fluconazole	P,S,T	Tablet 150 mg

Antiviral Medicines			
Anti herpes Medicines			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
30.	Acyclovir	P,S,T	Tablet 400 mg Oral liquid 400 mg/5 mL (p) Ointment 3%

--	--	--	--

Medicines affecting Blood			
Anti anaemia Medicines			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
31.	Ferrous salts (a) Iron Dextran (b) Iron sorbitol citrate complex	P,S,T	Tablet equivalent to 60 mg of elemental iron Injection 50 mg/mL Injection 50 mg/mL
32.	Ferrous Salt (A)+ Folic acid (B)	P,S,T	Tablet 45 mg elemental iron (A) + 400 mcg (B) Tablet 100 mg elemental iron (A) + 500 mcg (B) Oral liquid 20 mg elemental iron (A) + 100 mcg/mL (B) (p)
33.	Folic Acid	P,S,T	Tablet 5 mg

Medicines affecting Coagulation			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
34.	Phytomenadione (Vitamin K1)	P,S,T	Injection 10mg/mL Injection 1mg/0.5mL
35.	Tranexamic acid	P,S,T	Tablet 500 mg Injection 100 mg/mL

Cardiovascular Medicines			
Medicines used in Angina			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
36.	Metoprolol	P,S,T	Modified Release Tablet 100 mg

Antihypertensive Medicines			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
37.	Amlodipine	P,S,T	Tablet 5 mg
38.	Enalapril	P,S,T	Tablet 5 mg
39.	Hydrochlorothiazide	P,S,T	Tablet 12.5 mg
40.	Labetalol	P,S,T	Tablet 100 mg
41.	Telmisartan	P,S,T	Tablet 40 mg

Antiplatelet and Antithrombotic Medicines			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
42.	Acetylsalicylic acid	P,S,T	Conventional/Effervescent/ Dispersible/ Enteric coated Tablets 150 mg Conventional/Effervescent/ Dispersible/ Enteric coated Enteric coated Tablet 75 mg
43.	Clopidogrel	P,S,T	Tablet 75 mg

Hypolipidemic Medicines			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
44.	Atorvastatin	P,S,T	Tablet 20 mg

Dermatological Medicines (Topical)			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
45.	Clotrimazole	P,S,T	Cream 1 % w/v
46.	Silver sulphadiazine	P,S,T	Cream 1 %
47.	Mupirocin	P,S,T	Ointment 2%
48.	Calamine	P,S,T	Lotion (As per IP)
49.	Mometasone (A) + Fusidic acid (B)	P,S,T	Cream 0.1% w/w (A) + 2% w/w (B)

Scabicides and Pediculicides			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
50.	Permethrin	P,S,T	Lotion 1 % Cream 5 %

Antiseptics and Disinfectants			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
51.	Bleaching Powder	P,S,T	Solution 5% (Concentrate)
52.	Ethyl alcohol (Denatured)	P,S,T	Solution 70%
53.	Hydrogen peroxide	P,S,T	Solution 6 %
54.	Povidone iodine	P,S,T	Solution 4 % to 10 %

Diuretics			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
55.	Furosemide	P,S,T	Tablet 40 mg Oral liquid 10 mg/mL Injection 10 mg/ mL
56.	Mannitol	P,S,T	Injection 20 %

Ear, Nose and Throat Medicines			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
57.	Ciprofloxacin	P,S,T	Drops 0.3 %
58.	Clotrimazole	P,S,T	Drops 1 %

Gastrointestinal Medicines			
Antilulcer Medicines			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
59.	Pantoprazole	S,T	Tablet 40 mg Injection 40 mg

Antiemetics			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
60.	Metoclopramide	P,S,T	Tablet 10 mg Injection 5 mg/mL
61.	Ondansetron	P,S,T	Tablet 4 mg Oral Liquid 2 mg/5 mL (p) Injection 2 mg/ mL

Antispasmodic medicines			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
62.	Dicyclomine	P,S,T	Tablet 10 mg Oral Solution 10 mg/5mL Injection 10 mg/ mL

Medicines used in diarrhea			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
63.	Oral rehydration salts	P,S,T	As licensed
64.	Zinc Sulphate	P,S,T	Dispersible Tablet 20 mg

Hormones, other Endocrine Medicines and Contraceptives			
Adrenal Hormones and Synthetic substitutes			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
65.	Prednisolone	P,S,T	Tablet 10 mg Oral liquid 5 mg/5 mL (p)

Contraceptives			
Hormonal Contraceptives			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
66.	Ethinylestradiol (A)+ Levonorgestrel (B)	P,S,T	Tablet 0.03 mg (A) + Tablet 0.15 mg (B)
67.	Levonorgestrel	P,S,T	Tablet 0.75 mg Tablet 1.5 mg
68.	Ormeloxifene (Centchroman)	P,S,T	Tablet 30 mg

Intrauterine Devices			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
69.	IUD containing Copper	P,S,T	As licensed

Barrier methods			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
70.	Condom	P, S, T	As Licensed as per the standards of Drugs Rules, 1945

Medicines used in Diabetes Mellitus			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
71.	Insulin (Soluble)	P,S,T	Injection 40 IU/mL
72.	Metformin	P,S,T	Tablet 500 mg Tablet 1000 mg Modified release Tablet 1000 mg
73.	Glucose (Hypoglycaemia)	P,S,T	Injection 25 %

Local Anaesthetic			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)

74.	Proparacaine	P,S,T	Drops 0.5 %
-----	--------------	-------	-------------

Ophthalmological Medicines			
Anti-infective Medicines			
75.	Ciprofloxacin	P,S,T	Drops 0.3% Ointment 0.3%

-Mydriatics			
Medicine	Level of Healthcare	Dosage form(s) and strength(s)	
76.	Tropicamide	P,S,T	Drops 1 %

Miscellaneous			
Medicine	Level of Healthcare	Dosage form(s) and strength(s)	
77.	Carboxymethyl Cellulose	P,S,T	Drops 0.5% Drops 1%

Oxytocics and Antioxotocics			
Oxytocics and Abortifacient			
Medicine	Level of Healthcare	Dosage form(s) and strength(s)	
78.	Methylergometrine	P,S,T	Injection 0.2 mg/mL
79.	Oxytocin	P,S,T	Injection 5 IU/mL Injection 10 IU/mL

Medicines used in Preterm Labour			
Medicine	Level of Healthcare	Dosage form(s) and strength(s)	
80.	Betamethasone	P,S,T	Injection 4 mg/mL
81.	Nifedipine	S,T	Tablet 10 mg

Medicines used in treatment of Psychiatric Disorders			
Medicines used in Depressive Disorders			
Medicine	Level of Healthcare	Dosage form(s) and strength(s)	
82.	Amitriptyline	P,S,T	Tablet 25 mg Tablet 50 m

Medicines used in Generalized Anxiety and Sleep Disorders			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
83.	Clonazepam	P,S,T	Tablet 0.25 mg Tablet 0.5 mg Tablet 1 mg

Medicines acting on the Respiratory tract			
Antiasthmatic Medicines			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
84.	Salbutamol	P,S,T	Tablet 2mg , 4mg Oral Liquid 2mg/5ml Respiratory solution for use in nebulizer 5mg/ml Inhalation (MDI/DPI) 100 mcg/dose.
MDI- Metered Dose Inhaler DPI- Dry Powder Inhaler			

Solutions correcting Water, Electrolyte disturbances and Acid-base disturbances			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
85.	Glucose	P,S,T	Injection 5 % Injection 10 % Injection 25 %
86.	Glucose(A) + Sodium chloride (B)	P,S,T	Injection 5% (A) + 0.9 % (B)
87.	Oral rehydration salts	P,S,T	As licensed
88.	Potassium chloride	S,T	Injection 20 meq/10ml Syrup 20 meq/15 ml
89.	Ringer lactate	P,S,T	Injection (as per IP)
90.	Sodium bicarbonate	P,S,T	Injection (as per IP)
91.	Sodium chloride	P,S,T S,T	Injection 0.9% Injection 3%
92.	Water for Injection	P,S,T	Injection

Vitamins and Minerals			
Medicine		Level of Healthcare	Dosage form(s) and strength(s)
93.	Ascorbic Acid (Vitamin C)	P,S,T	Tablet 100 mg Tablet 500 mg
94.	Calcium gluconate	P,S,T	Injection 100 mg/mL
95.	Cholecalciferol	P,S,T	Tablet 1000 IU Tablet 60000 IU Oral Liquid 400 IU/ml
96.	Riboflavin	P,S,T	Tablet 5 mg
97.	Thiamine	P,S,T	Tablet 100 mg Injection 100 mg/ml
98.	Vitamin A	P,S,T	Capsule 5000 IU Capsule 100000 IU Oral Liquid 100000 IU/ml

All modified release formulations of same strength such as sustained release, controlled release, extended release, prolonged release etc., are included

FACILITY WISE ESSENTIAL MEDICINE LIST**SUB-CENTRE**

SL. NO	Medicine	Level of healthcare in NLEM 2022	Dosage forms and strength
Local Anaesthetics			
1	Lignocaine	P,S,T	Injection 2%
Analgesics, antipyretics, non-steroidal anti inflammatory medicines			
2	Diclofenac	P,S,T	Tablet 50mg Injection 25mg/ml
3	Paracetamol	P,S,T	Tablet 500mg Syrup 250mg/ml
Antiallergic and medicines used in anaphylaxis			
4	Cetirizine	P,S,T	Tablet 10mg Oral liquid 2.5mg/5ml
Intestinal Antihelminthics			
5	Albendazole	P,S,T	Tablet 400mg Suspension 200mg/ml in 10mlbottle
Antibacterial			
6	Amoxicillin	P,S,T	Capsule 250mg Capsule 500mg Oral liquid 250mg/5ml
Antianaemia medicines			
7	Ferrous salt (A)+Folic acid(B)	P,S,T	Tablet 100mg elemental iron(A)+500mcg (B)
8	Folic acid	P,S,T	Tablet 5mg
Disinfectants and antiseptics			
9	Ethyl alcohol (denatured)	P,S,T	Solution 70%
10	Povidone Iodine	P,S,T	Solution 10%
11	Bleaching Powder	P,S,T	Containing not less than 30% w/w of available chlorine (as perI.P)

Gastrointestinal Medicines			
12	Pantoprazole	S,T	Tablet 40 mg
13	Zinc sulphate	P,S,T	Dispersible tablet 20mg
Anti infective medicines			
14	Ciprofloxacin	P,S,T	Ointment 0.3%

Vitamins and minerals			
15	Vitamin A	P,S,T SUB- CENTRE	Capsule 5000 IU Capsule 10000IU
Hormones/Contraceptives			
16	Combined oral contraceptive	P,S,T	
17	Progesterone and Estrogen	P,S,T	
18	Centchroman-Chhaya	P,S,T	
19	Emergency contraceptive pill	P,S,T	
20	IUD containing Copper	P,S,T	As licensed
21	Condom	P,S,T	As per the standards prescribed in Schedule R of Drugs and Cosmetics rules, 1945
Solutions correcting Water, Electrolyte disturbances and Acid- Base Disturbances			
22.	Oral Rehydration salts	P,S,T	As licensed

**** All Medicines Under National Health Programmes are included as per their respective Guidelines**